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0.7 Identification

Client: Sonae - Industria de Revestimentos, S.A.

Address: Lugar do Espido - Via Norte

4470-177 Maia

Request: Tests according to standard EN 13823:2010 A1 November 2014

Request Reference: PE30190306

Request Date: 2019-03-22

Material Reference: Surforma HPL Ultrasmooth (0.8 mm)

Reception Date: 2019-03-15

Test Date: 2019-04-01

Report Date: 2019-04-10
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1 - Introduction

This report refers to exploratory fire reaction tests and the potential classification of

a material with the reference "Surforma HPL Ultrasmooth (0.8 mm)".

2 - Methodology

Test Test procedure

Reaction to fire tests for building products.
Building products exposed to the thermal EN 13823:2010
attack by a single burning item. A1 November 2014

3 - Specimens

3.1 - Dimension and conditioning

The specimens were prepared by the client, having the following dimensions:

Reference Length (mm) ' Width (mm) Thickness (mm) Mass (g)
LFF.2019.054.01 1503 1002 0.8 1500
LFF.2019.054.02 1500 501 0.8 750

Prior to testing, the specimens were conditioned for a period of 370 hours at 23 + 2

°C and 50 + 5 % relative humidity, having met the constant mass criterion.

3.2 — Mounting of specimen

Specimens were tested free standing according (according to 5.2.2.a of the norm EN
13823).

The presented resulls refer exclusively (o lesied specimens.
This document may not be reproduced. except in its integrity, without permission in writing from INEGI
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4 - Results
Specimens LFF.2019.054.01
and
LFF.2019.054.02
FIGRA o.2ms (W/s) 6414.4
FIGRA p.sms (W/s) 6414.4
THR 6005 (MJ) 31.9
LFS (m) Yes
FIRE BEHAVIOUR E
SMOGRA {m?/s?) (%) 63.7
TSP 4005 (M?) (*) 36.9
SMOKE PRODUCTION s2
FLAMING DROPLETS/PARTICLES Yes
FLAMING DROPLETS d2

FIGRA: Fire growth rate THR: Total heat release LFS: Lateral flame spread
TNR: Threshold not reached

SMOGRA: Smoke growth rate  TSP: Total smoke production

(*): With smoke correction

The test results relate to the behaviour of the test specimens of a product under the

particular conditions of the test; they are not intended to be the sole criterion for assessing

the potential fire hazard of the product in use.

5 - Limitations

This document does not represent any type of approval or certification of the

product.

This document is valid for 5 (five) years.

Porto. April 10,

&

José Mesquita Guimaraes
Laboratory Technical Director
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ANNEX 1

Photographs
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Figure 1 -~ View of mounting. Figure 2 - SBI test.

The presented results refer exclus'vely to iested specimens.
This document may not be reproduced, except ir 'ts Infegrity, without perm ss’on ir writirg from INEGI.
1.543.06



Laboratério de Fumo e Fogo
Test Report Nr LFF.2019.054.02

94

ANNEX 2

SBI Test Report
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Repirrt prodiam with the Fuw Testing Techaolugy SSICsY software [y 9
SBI Test Report
Laboratory nasme INEGT - LFF
Opavator Brung Mogueéra
Hlesiame CASBICALODATAV 900001 RW1

Repuit aentificatinn LFF 2018 0%
Product Kentification SURFURMA HPL UK TRASMOCTH 0.8 MM

Test Pre-test conditions Specimen ronditioning

Stondard usad EN 13823.2010 Baseline duct tempersture 295,37 K Mttt Constant mans
Date of test D04/ 2013 Ambiery tempersture 19538 K Time wterval 324 houy
Date of report QL2019 Ambient pressure 100,326 ke | Mass 1 50 g
F §7.2 Mlym? Redsbive humidity 51% Wass J Foi T
— ————— T Gpereture 223
Apparatug specifications Baseline conditions Rt S0%
kt (8. 73 Basslne ambent oeygen  20.662%
kp 108 Basedne axygen 20.946%
Duct damatet 0315 m Baseline carbon diowide 0.0927%
02 calbration delay bme iis Baseline smoke 100.02%
{032 ealitwatipn g be  f1s
men
Thickness 08 mm Hou 522 ;
Dansky 1250 b/ sunting methasd e ) @ EN 138232002
Surface mass/srea 1 kgfme Fied b substyate? Mo
Specimen number 1 Fioavy method WA
Manufactures SONAE INDUSTRIA DE REVESTIMENTOS SA
Sponsor SONAE TRDUSTRIA DE REVESTIMENTOS SA
Teat valikdity criteria
Youk drifts Burner details
Initiel Fanal Change Buerezr HRME 2F. 243 kW
Oxyoen WHMeH  05II% 0.036% Bumer HAR s dev. 0552 vw
o0 0.082% 0.112% 0.029%: Bumar 002/02 rakis a0
Smoke 100.02% 99317%  0.009 Bumer SPR 0.027 mifs
_ i Bumes SPR sid. dev 0.003 mils
Exposure tims 2945 Burmer response time 93
Syachronlsation datails Other checks
Duct temp. drupped by 1.5 K from baseline of 320,60 5 at 303 5 Hinwrwin cuck fow 0263 ms
Corygen rose by 0,05% from baselios of 20.541% at 300 s Hasariurm duct fiow 0548 m?fs
€032 deopped by 0.02% from baseling of 5.339% & 300 5 ]| Pessibie T/C falisre

Classification results Classification observiatians,
FIGRA[D.2) BAI44W/s N85 LFS 1o adge? Yes Class £
FIGRA[Q.4) &414.4W/s 00 348« FOP Raming <= 1052 No Smole prodction 2

FDP faiming > 10s? Yes

THR(GNO) 319 MU
SMOGRA 837 mi¥st 34458
TSP(600)

3.8 m?
Recoriad svents Surfece fashes? Yes; fmmﬂg; Smoks not #rdevig hood? M,
Mutus! fixing of backing boerd Felled? Mo, Distortion/collapse of specimen? Yes

Pre-tect commstis

After-trit comments Aos 1M s, inicn da combusiie da omadas superficial Ans 410 3, lbertagho de Fragmentos
#flamados. Aos 487 3, colpss bl do proWRte, 805 515 3, CoMbustlo completa do provets em
conssgudncia e forts ¢ ripids prregacis etersl @ vertical da chama

Tha Lt pesuts relie £ bhe DORIWION o Ihe Bost SETIME OF 3 ot under the pasti is Conliirers Of 1N Wee® They doy el wisrded 12 Be [Ne wide | Mere
far arsning the pivadiial ey hacsnd of the product b g

The presented results refer exclus-vely to tested specimrens.
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Report protuiad with the Mie festiong Tochnology SEICMR suftwars 3
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SBI Test Report

Labosestory Ramg INEGE - 1%

Oppraen Bruno Moguesn

Fiename CASBICALO\DATAL 9040001 Bw]

Rapon Mentificatsn LFF 2019 054
Produt igentdaabion SURFORMA HPL UL TRASMOOTH 0.8 MM
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SBI Test Report
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